m @ I ti Sportline sp. z 0. 0. sp. k., Zamkowa 8, 83-300 tapalice,
biuro@sport-line.pl; www.sport-line.pl; + 48 505976640

MANUAL SPREADER 14L S002/ INSTRUKCJA SIEWNIK 14L S002



mailto:biuro@sport-line.pl
http://www.sport-line.pl/

ASSEMBLY / MONTAZ / Montage / Assemblage / Montaje / Assemblaggio / Montage / Montering/ MONTAZ/MONTAJ

1. EN| Attach Hopper Supports to the bottom of the Hopper using (2)1/4” x1-1/3” Bolts, and (2)1/4”Nylon Nuts. Insert Gear Case
Assembly Axle through the axle holes on the Hopper Supports. Make sure the axle drive stab is on the correct side. The Spinner disc
will turn counter-clokwise(when turned over and pushed for operation). Push Split Bushing followed by a Split Spacer over the drive
stab on the axle, into the axle hole on the Hopper Support. Repeat for other side of Axle. Place a wheel on each side of the Axle
Hopper Support facing towards the front of the hopper. Both Hopper Supports attached.

PL| Przymocuj wsporniki zbiornika do dolnej czesci zbiornika za pomocg (2) $rub 1/4” x1-1/3” i (2) nakretek nylonowych 1/4”. Wtéz
Skrzynke przektadni z osiami przez otwory osi we wspornikach zbiornika. Upewnij sie, ze blokada napedu osi znajduje sie po
wtasciwej stronie. Dysk obrotowy obréci sie w kierunku przeciwnym do ruchu wskazéwek zegara (po odwrdceniu i nacisnieciu do
dziatania). Wepchnij tuleje, a nastepnie przektadke przez wirnik tarcze rozrzucajgcg, do otworu osi we wsporniku zbiornika. Powtdrz
dla drugiej strony osi. Umies¢ koto po kazdej stronie wspornika osi zbiornika, skierowane w strone przodu zbiornika. Dotaczone obie
podpory zbiornika.

DE | Montieren Sie die Trichterstiitzen an der Unterseite des Trichters mit (2) 1/4” x 1-1/3” Schrauben und (2) 1/4” Nylonmuttern.
FUhren Sie die Achse des Getriebegehauses durch die Achslécher der Trichterstiitzen. Stellen Sie sicher, dass der Antriebszapfen der
Achse auf der richtigen Seite ist. Die Drehscheibe dreht sich gegen den Uhrzeigersinn (wenn sie umgedreht und zur Bedienung
gedruckt wird). Schieben Sie die geteilte Buchse gefolgt von einem geteilten Abstandshalter Gber den Antriebszapfen der Achse in
das Achsloch der Trichterstiitze. Wiederholen Sie dies auf der anderen Seite der Achse. Setzen Sie auf beiden Seiten der
Trichterstiitze ein Rad auf die Achse, das nach vorne in Richtung des Trichters zeigt. Beide Trichterstiitzen sind montiert.

FR | Fixez les supports de la trémie au bas de la trémie a I'aide de (2) boulons 1/4” x 1-1/3” et de (2) écrous en nylon 1/4”. Insérez
I'essieu de I'assemblage du boitier d’engrenage dans les trous d’essieu des supports de la trémie. Assurez-vous que le tenon
d’entrainement de I'essieu est du bon coté. Le disque tournant tournera dans le sens antihoraire (lorsqu'il est retourné et poussé
pour fonctionner). Poussez la bague fendue, suivie de I'entretoise fendue, sur le tenon d’entrainement de I'essieu, dans le trou de
I'essieu du support de la trémie. Répétez pour |'autre coté de I'essieu. Placez une roue de chaque coté du support d’essieu de la
trémie, orientée vers I'avant de la trémie. Les deux supports de la trémie sont fixés.

ES | Coloque los soportes de la tolva en la parte inferior de la tolva usando (2) tornillos de 1/4” x 1-1/3” y (2) tuercas de nylon de
1/4”. Inserte el eje del conjunto de la caja de engranajes a través de los orificios del eje en los soportes de |a tolva. Aseglrese de que
el eje de transmisidn esté en el lado correcto. El disco giratorio girard en sentido contrario a las agujas del reloj (cuando se voltee y
empuje para funcionar). Empuje el buje dividido, seguido de un separador dividido, sobre el eje de transmisidn en el eje, dentro del
orificio del soporte de la tolva. Repita en el otro lado del eje. Coloque una rueda a cada lado del soporte del eje de la tolva,
orientadas hacia la parte delantera de la tolva. Ambos soportes de la tolva estan montados.

IT | Fissare i supporti della tramoggia alla base della tramoggia utilizzando (2) bulloni da 1/4” x 1-1/3” e (2) dadi in nylon da 1/4”.
Inserire I'asse del gruppo scatola ingranaggi attraverso i fori dell’asse sui supporti della tramoggia. Assicurarsi che il perno di
trasmissione dell’asse sia sul lato corretto. Il disco rotante girera in senso antiorario (quando viene capovolto e spinto per l'uso).
Spingere la boccola divisa seguita da un distanziale diviso sul perno di trasmissione dell’asse, nel foro dell’asse sul supporto della
tramoggia. Ripetere per |'altro lato dell'asse. Posizionare una ruota su ciascun lato del supporto dell’asse della tramoggia, rivolte
verso la parte anteriore della tramoggia. Entrambi i supporti della tramoggia sono fissati.

NL | Bevestig de trechtersteunen aan de onderkant van de trechter met (2) 1/4” x 1-1/3” bouten en (2) 1/4” nylon moeren. Steek
de as van de tandwielkast door de asgaten op de trechtersteunen. Zorg ervoor dat de aandrijfas aan de juiste kant zit. De draaiplaat
zal tegen de klok in draaien (wanneer omgedraaid en naar beneden gedrukt om te bedienen). Duw de gedeelde bus, gevolgd door
een gesplitste afstandsring, over de aandrijfas op de as, in het asgat van de trechtersteun. Herhaal voor de andere kant van de as.
Plaats een wiel aan elke kant van de trechtersteun, naar voren gericht in de richting van de voorkant van de trechter. Beide
trechtersteunen zijn bevestigd.

SE | Fast tragets stod pa undersidan av traget med (2) 1/4” x 1-1/3” bultar och (2) 1/4” nylonmuttrar. Satt in axeln fran
vaxellddsmonteringen genom axelhalen pa tragets stod. Se till att axeldrivstiftet ar pa ratt sida. Snurrskivan kommer att rotera
moturs (ndr den vands upp och trycks ned fér anvandning). Skjut pa delad bussning foljt av delad distans 6ver drivstiftet pa axeln, in
i axelhdlet pa tragstodet. Upprepa for andra sidan av axeln. Placera ett hjul pa vardera sidan av axelstédet som vetter mot framsidan
av traget. Bada tragstod ar monterade.

CS | Pripevnéte drzaky nadrze ke spodni ¢asti nadrze pomoci (2) Sroubll 1/4” x 1-1/3” a (2) nylonovych matic 1/4”. VloZte
prevodovkovou skfin s osami do otvor( os v drzacich nadrze. Ujistéte se, Ze zamek osy je na spravné strané. Otocny disk se bude
otacet proti sméru hodinovych rucicek (pfi otoCeni a uvedeni do provozu). Zasunte pouzdro a poté podlozku pres rotor
rozmetaciho disku do otvoru osy v drzaku nadrze. Opakujte pro druhou stranu osy. Umistéte kolo na kazdou stranu drzaku osy
nadrze tak, aby smérovalo k predni ¢asti nddrze. Obé podpéry nadrze pfipevnény.

RO| Atasati suporturile rezervorului la partea inferioara a rezervorului folosind (2) suruburi de 1/4” x 1-1/3” si (2) piulite de nylon
de 1/4”. Introduceti cutia de viteze cu axele prin orificiile axelor din suporturile rezervorului. Asigurati-va ca blocajul axului este pe
partea corectd. Discul rotativ se va roti in sens invers acelor de ceasornic (dupad inversare si apasare pentru functionare).
Introduceti bucsa, apoi distantierul prin rotorul discului de dispersie, in orificiul axei din suportul rezervorului. Repetati pentru
cealalta parte a axei. Plasati cate o roata pe fiecare parte a suportului axei rezervorului, orientata spre partea frontala a
rezervorului. Ambele suporturi ale rezervorului sunt atasate.



Nylon Nut / Nylonowa Nakretka

Back of Hopper / Tyl Zbiornika Front of Hopper / Przéd Zbiornika

Axle Drive Stab /
Axle Holes / Otwory osi Wirnik tarcza rozrzucajaca  Split Bushing / Dzielona tuleja

Front of Hopper / Przéd Zbiornika  Split Spacer / Drive Stab / Naped
Dzielona Przektadka

2. EN | Put the washer, then add the agitator clip at the each side of axle. Using a hammer tap on Hubcaps to the end of each side of the
Axle to secure the Wheels.

PL | Zatdz podktadke, a nastepnie dodaj zawleczke po obu stronach osi. Uderzajgc mtotkiem w kotpaki do korica kazdej strony osi, tak aby
zabezpieczy¢ kota.

DE | Setzen Sie die Unterlegscheibe ein und figen Sie dann den Rithrwerkclip an jeder Seite der Achse hinzu. Klopfen Sie mit einem
Hammer die Radkappen an jedes Ende der Achse, um die Rader zu sichern.

FR | Mettez la rondelle, puis ajoutez la pince de I'agitateur de chaque c6té de I'essieu. Utilisez un marteau pour enfoncer les enjoliveurs a
chaque extrémité de I'essieu afin de fixer les roues.

ES | Coloque la arandela y luego agregue el clip agitador en cada lado del eje. Con un martillo, golpee los tapacubos en cada extremo del
eje para asegurar las ruedas.

IT | Inserire la rondella, quindi aggiungere la clip dell’agitatore su ciascun lato dell’asse. Utilizzare un martello per fissare i coprimozzi alle
estremita di ciascun lato dell’asse per fissare le ruote.

NL | Plaats de ring en voeg vervolgens de roerclip aan beide zijden van de as toe. Gebruik een hamer om de wieldoppen aan beide
uiteinden van de as te tikken om de wielen vast te zetten.

SE | Satt pa brickan, lagg sedan till omrérarens klamma pa bada sidor av axeln. Anvdand en hammare och sla pa navkapslarna pa bada
andarna av axeln for att sdkra hjulen.

CS | Nasadte podlozku a poté pridejte zavlacku na obé strany osy. Kladivem zasurite krytky na konce kazdé strany osy tak, aby kola byla
zajisténa.

RO|Puneti o saib3, apoi adaugati o siguranta pe ambele parti ale axei. Lovind cu un ciocan capacele pe fiecare parte a axei, asigurati
rotile.

Agitator Clip / Zawleczka Washer / Ptaska Podktadka Hubcap / Kotpak




3. EN | Attach leg Stand to the Hopper Supports using %” x 1-1/2” bolts and %” Nylon Nuts.

PL | Przymocuj stojak na nogi do wspornikéw zbiornika za pomoca $rub %” x 1-1/2” i nakretek nylonowych %”.

DE | Befestigen Sie den StandfuR mit %” x 1-1/2” Schrauben und %” Nylonmuttern an den Trichterstiitzen.

FR | Fixez le pied de support aux supports de la trémie a I'aide de boulons %” x 1-1/2” et d’écrous en nylon %”.

ES | Fije la pata de soporte a los soportes de la tolva usando tornillos de %4” x 1-1/2” y tuercas de nylon de %”.

IT | Fissare il piedistallo ai supporti della tramoggia utilizzando bulloni da %4” x 1-1/2” e dadi in nylon da %”".

NL | Bevestig de steunpoot aan de trechtersteunen met %” x 1-1/2” bouten en %” nylon moeren.

SE | Fast benstddet pa tragstdden med %” x 1-1/2” bultar och %” nylonmuttrar.

CS|Pfipevnéte nozni stojan k drzakiim nadrze pomoci Sroubl 1/4” x 1-1/2” a nylonovych matic 1/4”.

RO| Atasati suportul piciorului la suporturile rezervorului folosind suruburi de 1/4” x 1-1/2” si piulite de nylon de 1/4”.

1/4"x1-1/2" Bolts / 1/4"x1-1/2" $ruby Hopper Support/ Wspornik Zbiornika

4. EN | Insert Agitator Clip Completely through the hole in the top of the Spinner Shatt in the Hopper.

PL | W16z zawleczke catkowicie przez otwér w gornej czesci watku obrotowego w zbiorniku.

DE | Flhren Sie den Rihrwerkclip vollstandig durch das Loch in der Oberseite der Drehscheibenwelle im Trichter.

FR | Insérez complétement la pince de 'agitateur dans le trou situé en haut de I'arbre du disque tournant dans la trémie.
ES | Inserte completamente el clip agitador a través del orificio en la parte superior del eje giratorio en la tolva.

IT | Inserire completamente la clip dell’agitatore attraverso il foro nella parte superiore dell’albero rotante nella tramoggia.
NL | Steek de roerclip volledig door het gat in de bovenkant van de draaias in de trechter.

SE | Satt i omrérarens klimma helt genom halet i toppen av snurraxeln i traget.

CS |Zcela vlozZte zavlacku do otvoru v horni ¢asti oto¢ného hfidele v nadrzi.

RO | Introduceti complet siguranta prin orificiul din partea superioara a axului rotativ din rezervor.

Agitator Clip / Zawleczka

5. EN | Attach the Handle to the Handle to the Leg Stand, using %” x 1- 1/3” Carriage Bolt and %” Wing Nuts. Attach the Control
Cable lever to the Handle using a %” x 1- 7/8” Bolt and a %” Nylon Nut.

PL | Przymocuj uchwyt do uchwytu do stojaka na nogi, uzywajgc sruby zamkowej %” x 1-1/3” i nakretek motylkowych %”. Przymocuj
dzwignie linki sterowniczej do uchwytu za pomoca $ruby %” x 1-7/8” i nylonowej nakretki %”.

DE | Befestigen Sie den Griff am Stander mit einer %4” x 1-1/3” Schlossschraube und %” Fliigelmuttern. Befestigen Sie
den Hebel des Steuerkabels am Griff mit einer 4” x 1-7/8” Schraube und einer %” Nylonmutter.

FR | Fixez la poignée au pied de support a 'aide d’'un boulon a téte ronde %” x 1-1/3” et d’écrous a ailettes %”. Fixez le
levier du cable de commande a la poignée a I'aide d’un boulon %” x 1-7/8” et d’un écrou en nylon %”.

ES | Fije el mango al soporte de la pata usando un perno de carro de %" x 1-1/3” y tuercas de mariposa de %”. Fije la
palanca del cable de control al mango usando un perno de %” x 1-7/8” y una tuerca de nylon de %”.

IT | Fissare la maniglia al supporto del piedistallo utilizzando un bullone a testa tonda da %” x 1-1/3” e dadi ad alette da
%”. Fissare la leva del cavo di controllo alla maniglia utilizzando un bullone da %” x 1-7/8” e un dado in nylon da %”.

NL | Bevestig de handgreep aan de steunpoot met een %” x 1-1/3” tapbout en %” vleugelmoeren. Bevestig de
bedieningshendel aan de handgreep met een %" x 1-7/8” bout en een %” nylon moer.

CS Pripevnéte rukojet k drzdku noZzniho stojanu pomoci zavrtného Sroubu 1/4” x 1-1/3” a kfidlovych matic 1/4”.
Pfipevnéte packu ovlddaciho kabelu k rukojeti pomoci Sroubu 1/4” x 1-7/8” a nylonové matice 1/4”.

RO Atasati manerul la suportul pentru picior folosind un surub cu cap bombat de 1/4” x 1-1/3” si piulite fluture de
1/4”. Atasati maneta cablului de control la maner folosind un surub de 1/4” x 1-7/8” si o piulitd de nylon de 1/4”.



SE | Fast handtaget pa benstodet med en %” x 1-1/3” vagnsbult och %” vingmuttrar. Fast styrkabelns spak pa handtaget
med en %” x 1-7/8” bult och en %” nylonmutter.

1/4" x 1-1/3" Carriage Bolt / 1/4" x 1-1/3" Sruba Karetki
1/4"Wing Nut / 1/4"Nakretka motylkowa

e

T

Handle / Uchwyt 1/4 Nylon Nut / 1/4 Nylonowa Nakretka

USE INSTRUCTION / SPOSOB UZYCIA / GEBRAUCHSANWEISUNG / INSTRUCTIONS D'UTILISATION / INSTRUCCIONES DE USO /
ISTRUZIONI PER L'USO / GEBRUIKSAANWUZING / BRUKSANVISNING/INSTRUKCE/INSTRUCTIUNI

EN | Settings are made by pressing down on the Calibration Indicator Button and setting to desired number on the Control Cable Assembly.
PL | W celu rozpoczecia pracy z siewnikiem nalezy nacisna¢ przycisk wskaznika kalibracji i ustawi¢ zgdang liczbe na zespole kabla
sterujacego.

DE | Die Einstellungen erfolgen durch Driicken der Kalibrierungsanzeigetaste und Einstellen auf die gewiinschte Zahl am Steuerkabelbau.
FR | Les réglages sont effectués en appuyant sur le bouton d'indicateur de calibration et en réglant le nombre souhaité sur le cible de
controle.

ES | La configuracion se realiza presionando el botén del indicador de calibracién y ajustando al nimero deseado en el ensamblaje del
cable de control.

IT | Le impostazioni vengono effettuate premendo il pulsante dell'indicatore di calibrazione e impostando il numero desiderato sul gruppo
cavo di controllo.

NL | Instellingen worden gemaakt door op de kalibratie-indicatorknop te drukken en het gewenste nummer op de
bedieningskabelassemblage in te stellen.

SE | Instéllningar gors genom att trycka ner pa kalibreringsindikatorn och stalla in det 6nskade numret pa kontrollkabelns montering.

CS Pro zahajeni prace s seci strojem stisknéte tlacitko kalibra¢niho ukazatele a nastavte pozadovany pocet na ovladacim kabelovém
mechanismu.

RO Pentru a incepe lucrul cu semanatorul, apdsati butonul indicatorului de calibrare si setati numarul dorit pe unitatea de control a
cablului.

EN | TO OPEN — Push the Control Level forward until it stops against button.

TO CLOSE - Pull the Control Lever fully back toward Operator.

PL | OTWIERANIE— Popychaj poziom sterowania do przodu, az zatrzyma sie na przycisku.

ZAMYKANIE — Pociagnij catkowicie dZzwignie sterujacg w kierunku operatora.

DE | ZUM OFFNEN — Schieben Sie den Steuerhebel nach vorne, bis er gegen die Taste st6Rt.

ZUM SCHLIESSEN — Ziehen Sie den Steuerhebel vollstandig zu sich heran.

FR | POUR OUVRIR — Poussez le levier de contrdle vers I'avant jusqu'a ce qu'il s'arréte contre le bouton.
POUR FERMER — Tirez complétement le levier de contréle vers I'opérateur.



ES | PARA ABRIR — Empuje la palanca de control hacia adelante hasta que se detenga contra el boton. PARA CERRAR — Tire
completamente de la palanca de control hacia el operador.

IT | PER APRIRE — Spingere la leva di controllo in avanti fino a fermarsi contro il pulsante.

PER CHIUDERE — Tirare completamente indietro la leva di controllo verso |'operatore.

NL | OM TE OPENEN — Duw de bedieningshefboom naar voren totdat deze stopt tegen de knop. OM TE SLUITEN — Trek de
bedieningshefboom volledig naar de operator toe.

SE | FOR ATT OPPNA — Tryck fram kontrollspaken tills den stannar mot knappen.

FOR ATT STANGA — Dra kontrollspaken helt bakdt mot operatdren.

CS OTEVIRANI — Posurite ovladaci paku dopredu, dokud se nezastavi na tlacitku. ZAVIRANI — Zcela zatahnéte ovladaci paku
smérem k operatorovi.

RO DESCHIDERE — Impingeti nivelul de control inainte pana cand se opreste pe buton. INCHIDERE — Trageti complet levierul de
control spre operator.

MAINTENANCE INSTRUCTIONS / INSTRUKCJE KONSERWACIJI

EN | AFTER EACH USE: Wash unit thoroughly and let it dry. Lubricate moving parts, inluding slide plate, axle and upright shaft.

PL | PO KAZDYM UZYCIU: Umy¢ urzadzenie doktadnie i pozostawi¢ do wyschniecia. Nasmaruj ruchome czeéci, w tym ptyte élizgowa,
o$ i pionowy wat.

DE | NACH JEDER BENUTZUNG: Reinigen Sie das Gerat griindlich und lassen Sie es trocknen. Schmieren Sie die beweglichen Teile,
einschlieflich der Gleitplatte, der Achse und der aufrechten Welle.

FR | APRES CHAQUE UTILISATION : Lavez soigneusement I'appareil et laissez-le sécher. Lubrifiez les piéces mobiles, y compris la
plaque glissante, I'axe et I'arbre vertical.

ES | DESPUES DE CADA USO: Lave la unidad a fondo y déjela secar. Lubrique las partes mdviles, incluida la placa deslizante, el eje y
el eje vertical.

IT | DOPO OGNI UTILIZZO: Lavare a fondo l'unita e lasciarla asciugare. Lubrificare le parti mobili, inclusa la piastra scorrevole, I'asse
e l'albero verticale.

NL | NA ELK GEBRUIK: Reinig de eenheid grondig en laat deze drogen. Smeer de bewegende delen, inclusief de glijplaat, de as en de
verticale as.

SE | EFTER VARJE ANVANDNING: Rengdr enheten noggrant och &t den torka. Smérj rérliga delar, inklusive glidplattan, axeln och den
upprattstaende axeln.

CS PO KAZDEM POUZITI: Peélivé vycistéte zafizeni a nechte ho uschnout. Namazte pohyblivé ¢asti, véetné kluzné desky, osy a
vertikalniho hridele.

RO DUCA LA FIECARE UTILIZARE: Curétati dispozitivul complet si l3sati-I s4 se usuce. Ungeti piesele mobile, inclusiv placa de
alunecare, axa si arborele vertical.

CAUTION / UWAGA / VORSICHT / ATTENTION / PRECAUCION / ATTENZIONE / VOORZICHTIG / FORSIKTIGHET

EN | CARE MUST BE TAKEN WITH ANY WEED KILLER, PESTICIDE, OR COMBINATION PRODUCT. THEY CAN BE HARMFUL TO OTHER
PLANT LIVE IN THE YARD.

PL | NALEZY ZACHOWAC OSTROZNOSC W PRZYPADKU KAZDEGO SRODKA CHWASTOWEGO, PESTYCYDU LUB PRODUKTU
POLACZONEGO. MOGA BYC SZKODLIWE DLA INNYCH ROSLIN ZYJACYCH NA PODWORKU.

DE | ES MUSS AUF JEDES UNKRAUTBEKAMPFUNGSMITTEL, PESTIZID ODER KOMBINATIONS-PRODUKT ACHT GEGEBEN WERDEN. SIE
KONNEN FUR ANDERE PFLANZENLEBEN IM GARTEN SCHADLICH SEIN.

FR | IL FAUT PRENDRE DES PRECAUTIONS AVEC TOUT PRODUIT HERBICIDE, PESTICIDE OU PRODUIT COMBINE. ILS PEUVENT ETRE
NUISIBLES A D'AUTRES PLANTES VIVANTES DANS LE JARDIN.

ES | SE DEBE TENER CUIDADO CON CUALQUIER HERBICIDA, PESTICIDA O PRODUCTO COMBINADO. PUEDEN SER DANNY PARA OTRA
VIDA VEGETAL EN EL JARDIN.

IT | E NECESSARIO FARE ATTENZIONE CON QUALSIASI DISERBANTE, PESTICIDA O PRODOTTO COMBINATO. POSSONO ESSERE
DANNOSE PER ALTRI VIVI PIANTATI NEL GIARDINO.

NL | MEN MOET VOORZICHTIG ZIJN MET ELKE ONKRUIDVERNICHTER, PESTICIDE OF COMBINATIEPRODUCT. ZE KUNNEN SCHADELIJK
ZIJN VOOR ANDERE PLANTENLEVEN IN DE TUIN.

SE | MAN MASTE VARA FORSIKTIG MED ALLA OGRANSMORDARE, PESTICIDER ELLER KOMBIPRODUKTER. DE KAN VARA SKADLIGA
FOR ANNAN VAXT LIV | TRADGARDEN.

CS BUDTE OPATRNI PRI POUZ{VANI JAKEHOKOLI PRIPRAVKU NA PLEVEL, PESTICIDU NEBO KOMBINOVANEHO PRODUKTU. MOHOU
BYT SKODLIVE PRO JINE ROSTLINY NA DVORKU.

RO AVETI GRIJA CAND UTILIZATI ORICE PRODUS HERBICID, PESTICID SAU PRODUS COMBINAT. POATE FI DAUNATOR ALTOR
PLANTE DIN CURTE.



Parts List / Elementy montazowe

Ref NO Description / Opis Qty / llos¢ Ref NO Description / Opis Qty / llosé

1 Hopper / Zbiornik 1 10 1/4”Wing Nut / 1/4”Nakretka motylkowa 2
2 Spinner Disc / Dysk obrotowy 1 11 1/2”Split Bushing / %" / Tuleja 2
3 Agitator Clip / Zawleczka 3 12 Split Spacer / Podktadka 2
4 Hopper Support / Wsparcie Zbiornika 2 13 1/4”Nylon Nut / 1/4” Nakretka 6
5 1/4"x1-7/8" Bolt / 1/4"x1-7/8” Sruby 6 14 Gear Case Assembly / Skrzynka przektadni z osiami 1
6 Handle / Uchwyt 1 15 Control Cable / Linka sterujaca z dZzwignig 1
7 Leg / Stojak 1 16 Washer / Ptaska podktadka 2
8 Wheel / Koto 2 17 1/4”x1-1/3” Carriage Bolt / 1/4”x1-1/3” Sruba 2
9 %" Hubcap / %" Kotpak 2 karetki

\
—

15 3 13

RIEY.
Y =m0



